
JURUTERA, May 200524

F E A T U R E

1.0 INTRODUCTION
1.1 Characteristics of Natural

Rivers
Materials comprising the beds of alluvial
rivers have an important influence on
river geometry. Bed slopes at the
headwaters of rivers are steep, and the
bed material is relatively coarse. In
general, both river slope and bed
material sizes decrease in the
downstream direction.

Figure 1.0 shows bed material of Rio
Grande River range in size from boulders

and cobbles to silts and clays, generally
decreasing in a downstream direction.
On the Rio Grande, median particle size
decreases from 0.5 mm at Otowi, New
Mexico, to 0.14 at a point 200 miles
downstream.

Figure 2.0 shows natural river
exhibiting non-uniform bed materials at
[...]
Briefly, this model, for a given flood
hydrograph, simulates time and spatial
variations in flood level, sediment
transport, and bed topography (Figure
3.0). In the prediction of river-channel
changes, scour and fill are tied in with
width variation and the effect of
secondary currents under the changing
channel curvature. In the model, scour
and fill are computed on the basis of
longitudinal imbalance in sediment
discharge.

In this paper,
F L U V I A L - 1 2
was applied to
Raia River reach
near Ipoh. The
aim of the study
is to identify the
best effective
g e o m e t r y
natural section
(Darus, 2002).
C o m p a r i s o n
with the Simons
& Albertson
Regime method
(Chang, 1988) is
also made
(Figure 4.0). 

3.0 METHODOLOGY
3.1 Case Study of Raia River
Raia River is an important tributary of
Kinta River. It has a catchment area of 192
km2 covering the areas in Ipoh and Kinta
Valley. Figure 5.0 shows Raia River study
area started at Kampong Tanjung Bridge
(Ch. 2800m) and extends upstream for a
distance of about 2.8 km. 

3.2 Study Procedures
Simulations using the FLUVIAL-12
mathematical model carried out by using

several input data such as hydrograph
and rating curve obtained from DID. Bed
and bank material as well as cross
sections profiles at selected gauging
stations shown in Figure 6.0 were taken
for comparison with the simulated
results. Cross sections used in the
simulation process were obtained from a
DID survey plan in 1999.

4.0 DESIGN CONFIGURATION
OF RAIA RIVER

4.1 Selected Cross Section
An appropriate cross section was
identified and selected to convey
maximum discharge and furthermore the
important task is to minimize the

Figure 2.0: Natural River Exhibiting Non-Uniform Bed Materials 
(8th January 2003)

Figure 3.0: Flow Chart Showing Major Steps 
of Computation for FLUVIAL Model 

(Chang 1988, 1993)

Figure 4.0 Methodology for Identifying,
Analyzing and Modeling Instability Problem

(Darus, 2002)

Figure 7.0 : Selected Cross Section Design for Raia River

Figure 6.0 : Study Reach of Raia River (Darus, 2002)



instability problem. Due to inadequate
river reserve at site, the cross section as
shown in Figure 7.0 was adopted
(uniform for all cross section).

4.2 Hydrology

a). Hydrograph
Figure 8.0 shows the predicted
hydrograph based on land use until 2020
that was used for the design process
(Darus, 2002).

b). Flow Rating Curve
The rating curve for the simulation
process was derived from the
downstream section using Manning’s
formula (Figure 9.0)

4.3 Bed Material
Bed material samples from each section,
i.e. downstream and upstream of design
reach were used for the simulation
process (Figure 10.0). Each sample is
divided into five size fractions, and the
size for each fraction is represented by its
geometric mean diameter. The mean size
of the bed material decreases toward
downstream showing the natural
characteristics of the Raia River at the
study reach.

4.4  Bank Material
Sample of bank materials for each
station, left and right bank was
taken at mid-point between bed
and water level. The charac-
teristics of these sample associated
with bank cover will determine
the erodibility factor Fh value for
each particular river section.

The presence of vegetation
along the river banks once more
shows the natural characteristics
of the study reach.

4.5  Simulation Process
The mathematical model,
FLUVIAL-12 was employed to

simulate and to identify the
instability problem occurring in
the design reach especially 
at the riverbank. A total of 
89 cross sections were employed
to represent the riverbed
geometry. Graf’s equation for
sediment transport was used for
this sand-bed river. The
parameters used in the simulation
process are as follows:

a) Different design cross sections
were used in the simulation
process ranging from side slope
of z = 2.0, z = 1.5 and z = 1.0. The
purpose of this process is to
identify which section produces
the best stable section that has
minimum erosion and
sedimentation in the channel.

b)  Comparison of two
bank erodibility factor
of Fh = 1.0 and Fh =
0.5 was also made to
establish the various
changes occurring at
the section and bank.

c) Roughness in terms
of Manning’s n
obtained from
calibration results of
0.045 and 0.025 were
used in the model
process to identify the
variation in the
channel capacity.

5.0  SIMULATION
RESULTS

Figures 11.0 and 12.0
demonstrate different
methods of designing the

natural stable channel and FLUVIAL-12
seem to produce and agree with the
measured cross-section at site.

6.0 SUMMARY AND
CONCLUSIONS

A mathematical model for water and
sediment routing through alluvial
channels was employed to simulate
riverbed changes and the instability
problem during a specified flow, thereby
providing the necessary information for
design or other bank protection work.

Simulated results show a cross
section with a side slope of z = 2.0 is
capable of carrying a maximum
discharge of 177 m3/s and also
demonstrate minimum changes in bed
level and a high degree of stability.

Simulated results also show that
channel-bed scour is affected by the

Figure 8.0: Simulated Hydrograph Until 2020 
for Raia River (Darus, 2002)

D
is

ch
ar

ge
, 

m
3 /

s

Figure 9.0: Rating Curve for Raia River at CH2800 m

S
ta

ge
, 

m

Figure 10.0: Average Size Distribution of Raia River 
Bed Material

P
er

ce
nt

ag
e 

P
as

se
s,

 %

Figure 11.0: Comparison of Different Design Methods for Natural
Stable Channel for Raia River (Darus, 2002)

Figure 12.0: Comparison of Different Design Methods for
Natural Stable Channel for Pari River (Darus, 2002)

JURUTERA, May 200526

F E A T U R E



JURUTERA, May 2005 27

F E A T U R E

channel curvature. The scour depth
increases as flow enters a bend;
maximum scour is generally reached at
the bend exit, followed by a gradual
decrease in transverse bed slope and
scour depth with the decline in spiral
motion. 

7.0 REFERENCES

Chang, H. H., (1980). “Stable alluvial
canal design.” Journal Hydraulics. Div.,
Proceedings, ASCE, vol. 106 No. HY5.

Chang, H. H., (1982). “Fluvial
hydraulics of deltas and alluvial fans.”
Journal Hydraulics. Div., Proceedings
ASCE, Vol. 108, No. HY11, Nov., pp.
1282-1295.

Chang, H. H., (1982). “Mathematical
model for erodible channels.” Journal
Hydraulics. Div., ASCE, 108(HY5), pp.
678-689.

Chang, H. H., (1984). “Modeling river
channel changes.” Journal Hydraulics.
Engrg., ASCE, 110(2), pp. 157-172.

Chang, H. H., (1985). “Channel width
adjustment during scour and fill.”
Journal Hydraulics. Engrg., ASCE, vol.
111, No. 10, Oct., pp. 1368-1370.

Chang, H. H., (1985). “Water and
sediment routing curved channels.”
Journal Hydraulics. Engrg., ASCE,
111(4), pp. 644-658.

Chang, H. H., (1986). “River channel
changes: adjustments of equilibrium.”
Journal Hydraulics. Engrg., ASCE, vol.
112, No. 1, January, pp. 43-55.

Chang, H. H., (1988). “Computer-aided
design for channelisation.” Journal
Hydraulics. Engrg., ASCE, vol. 114, No.
11, Nov., pp. 1377-1389.

Chang, H. H., (1988). “Fluvial processes
in river engineering.”  John Wiley and
Sons, New York.

Chang, H. H., (1990). “Hydraulic
design of erodible-bed channels.”
Journal Hydraulics. Engrg., ASCE, vol.
116, No. 1, January, pp. 87-101.

Chang, H. H., (1993). “FLUVIAL-12
User Manual.”

Petersen, M. (1986). “River
Engineering.” Prentice-Hall, Englewood
Cliffs, New Jersey.

Darus, A. (2002). “Conservation and
Restoration of Urban Rivers : Case Studies
of Raia River and Pari River.” MSc Thesis,
Universiti Sains Malaysia.

CONDOLENCE MESSAGE

With deep sadness, the Institution would like to announce
the demise of IEM Council Member, 

ALLAHYARHAM IR. MOHAMAD NIZAR BIN
HAJI HASSAN (M 13444) on 20th March 2004 and

wish to extend our condolences to his family. 
The Institution would like to thank him for his past

support and contributions.



JURUTERA, May 2005 29

F E A T U R E

Introduction
Before, when it came to industrial
wastewater treatment, Malaysian
corporations usually relied on foreign
experts to design and build the treatment
systems for them.

Now, our local wastewater treatment
companies have gradually developed the
technical expertise in this specialized
field and they are capable of designing
systems that are equally effective or even
better than their foreign counterparts. In
addition, Malaysian companies rely
mostly on local fabrications, and hence,
can maintain a low cost.

This article summarizes treatment
processes for recycled paper mill
effluent. They have been proven to work
well for the three leading recycled paper
mills in the country. The systems were
installed by CG Environmental Systems
Sdn. Bhd. (www.cges.com.my)

Treatment technology
Figure 1 shows the treatment technology
used in these three factories.

Part I : Primary Treatment
Coarse solids (cans, paper) are removed
using an automatic bar screen.
Wastewater flow and contaminants are
equalized in an equalisation tank that
uses coarse bubble diffusers for mixing.

Fine solids (fibres) are removed using
a static fine screen. Fibres can be recycled
back to the factory for reuse.

Chemicals are added to condition the
wastewater in the coagulation and

flocculation processes. This aids in the
removal of suspended solids before the
next stage of biological treatment.
Without the removal of solids, biological
systems will not work well. This is
because:
• Solids replace biomass and less 

will be available for contaminant
removal.

• Solids need to be broken down by
the biomass that is intended for
removal of other contaminants (in
dissolved form.)

• Some solids could be toxic to the
biomass. 

Solids separation from the
wastewater is done with a dissolved air
flotation clarifier. Solids, mostly in
suspended form, are floated to the
surface with the aid of small air bubbles.
From the surface, they are skimmed off
into a sludge holding tank.

Part II : Secondary Treatment
Secondary treatment is mainly intended
for dissolved contaminant removal.  A
two-stage biological system is used in the

secondary treatment. The first stage
consists of a trickling filter tower (TFT).
The second stage is an extended aeration
system (EAS). 

The advantages compared to a single
stage biological system are:
• Higher COD removal efficiency. 
• Greater shock-load resistance: TFT

absorbs shock-load better than single
EAS. 

• Lower sludge production: TFT has
low sludge production.

• Lower energy consumption: TFT
uses energy more efficiently then
EAS.

The trickling filter tower is an
attached growth system using cross-flow
plastic media to support the growth of a
biomass slime layer. Different types of
bacteria will grow on the layer:
• The inner layer consist of mainly

anaerobic biomass.
• The outer layer is predominantly

aerobic biomass.

Wastewater is pumped to the top of
the tower from where it is sprayed down
onto the media. It then trickles down the
tower. The trickling filter tower will also
assist in cooling down the wastewater to
the temperature for optimum bacterial
activity.

The extended aeration tank is a
suspended growth system. The aerobic
biomass uses oxygen to break down the
organic pollutants in the wastewater. The
supply of this oxygen to the biomass
requires the highest amount of energy in

Wastewater Treatment for the Recycled Pulp
and Paper Industry
.....................................................................................................................................................................................................................

By: Ir. David C. Keow, CG Environmental Systems Sdn. Bhd.

Figure 2 : Static screen

Figure 1 : Flow chart WWTP

Figure 4 : Trickling Filter

Figure 3 : Dissolved Air Flotation Clarifier

COARSE SCREENING EQUALIZATION

FINE SCREENING
COAGULATION/
FLOCCULATION

PRIMARY
CLARIFICATION

ATTACHED GROWTH ACTIVATED SLUDGE
SECONDARY
CLARIFIER

TERTIARY
COAG/FLOC. OR

OXIDATION
POLISHING EFFLUENT

INFLUENT



JURUTERA, May 200530

F E A T U R E

the treatment plant. It is therefore
important to carefully evaluate both
capital and operating costs of available
aeration systems (fine/coarse bubble
diffuser, surface aerator, and jet aerator.) 

Wastewater is then clarified in the
secondary clarifier. 

Part III : Tertiary System
Tertiary treatment is required in a 
more stringent discharge limit area
(Standard A) or if there is high level of
recalcitrant contaminants that cannot be
removed in the secondary system.
Tertiary coagulation or oxidation process
is proven to work well for this type 
of wastewater. 

Tertiary treatment is always
exponentially more expensive to operate
than biological treatment. Table 1 shows
the cost for the biological systems and
tertiary treatment processes. It is clear
that TFT is the most energy efficient
process. The cost to remove the refractory
COD in the tertiary system is very high.

[RM/kg
Mill 1 Mill 2 Mill 3 Ave.COD]

TFT 0.14 0.12 0.17 0.14

EAT 0.18 0.25 0.28 0.24

Tertiary 6.6 - - 6.6

Polishing with a multi media filter
(MMF) can be used as a final step for
removal of suspended solids from
treated water. A multi media filter uses
different sizes of sand and anthracite to
remove these solids.

Part IV Sludge Management 
Minimizing sludge generation in
wastewater treatment systems should be
considered, examples are:
• Recycling the fibre back to factory.
• Implementing a low sludge yield

biological system (such as the two-
stage system.) 

• Optimizing aeration in aeration tank.
• Optimizing chemical usage.

Final dewatering of the sludge is
commonly done with either belt or screw
press type de-watering equipment. 

An option to include in the system 
is recycling of treated wastewater.
However, the total dissolved solids (TDS)
in the treated water can be high and total
recycling of treated water may not be
practical due to increase of TDS
overtime. Partial recycling, of treated
water up to 50% of the volume, is being
practiced in some of the mills.

System Design
The design of the system depends on
several factors:
• Wastewater characteristics have to be

checked and evaluated.
• Integration of existing components in

the new system.
• Land availability.
• Site condition.

Recycled paper mills produce a
variety of products like tissue, brown
paper, liner, newspaper, etc. Various
production techniques are used in the
productions of these papers. Depending
on the paper quality that is required,
sometimes a bleaching process is used.

These variations result in a variation
in the quantity and strength of the
wastewater produced:
• Higher water consumption ➞ lower

strength (pollutants in wastewater are
diluted.)

• Higher quality paper ➞ higher
strength (pollutants from paper end
up in wastewater.)

This variation occurs between
different mills as shown in Table 2.

The variation also occurs within one
mill. Figure 7 shows the variation in COD
of the incoming wastewater.   

Table 2 : Parameters Paper Mills

Parameter Unit Mill 1 Mill 2 Mill 3

Water m3/ton 15 25 40
usage

Flowrate m3/day 10,000 8,500 15,000

Raw COD mg/l 5,000 3,500 3,000

Raw BOD mg/l 1,500 1,200 1,000

Raw TSS mg/l 4,000 1,500 1,200

COD after mg/l 2,000 1,200 900
coag/floc

Conclusions

• A two stage biological system can
save costs due to reduced power
consumption and sludge production.
It can also reduce upsets to the
treatment plant.

• Attention has to be paid to the
option of recycling sludge and
wastewater. 

• Design of the system requires great
attention. Even though the treatment
concept for the three mills is the
same, design parameters are
different due to the variation in
incoming wastewater strength.  ■

Figure 5 : Aeration Tank with Diffused
Aeration System

Table 1 : Treatment cost comparison

Figure 6 : MMF and Secondary Clarifier

Note: Trendline is the 4-day moving average

Figure 7 : Variation in raw COD Mill 1



JURUTERA, May 2005 31

A N N O U N C E M E N T

The visit to PETRONAS Penapisan (Melaka) Sdn Bhd
(PPMSB) organised by the Oil, Gas and 

Mining Technical Division scheduled on 23 April 2005
(Saturday) has been postponed to 18 June 2005 (Saturday).